| ASSEMBLING INSTRUCTIONS ITEM 6510

THIS ITEM IS MADE OF LAMINATED PARTICLE BOARD AND MEDIUM DENSITY FIBRE BOARD
TO BE ASSEMBLED ON A DRY, SOFT, SMOOTH AND CLEAN SURFACE . DO NOT USE DETERGENT OR CHEMICAL. AVOID DAMP AND SUNLIGHT.

STEP 1 CHECK YOUR HARDWARE H2176 | STEP3  peaia STEP 10 STEP 14 STEP 17 Hinges Adjustment
@@=y | EURO BOLT 16 PCS ) EURO BOLT : Facilities
B HOUSING D:15/12.5MM 6 PCS DETAILA
» HOUSING D:12/3.5MM 10 PCS “, | P _.M._mo_,\_z S
@ SCREW CAP 8PCS DETALL SCREW #9 X 1 1/2" 0/ ALateral m.u_\mnﬁom_ , CFrontioBack
PR ] | adjustment by adjustment by the slacking
&> | WOOD DOWEL M8 X 25 20 PCS \ @ screw adjusting Via slotin the e hinges arm
SCREW #9 X 1 1/2" 24 PCS SCREW M4 X 12 STEP 11 cm,qﬂ_\_.\w 3 mounting plate mounting screw
@, | ADJUSTABLE SHELF STUD 12PPCS g /w o 2nd LI
cumg) | SCREW M3 X 20 6 PCS DETAIL Al ﬁ».w SCREW M3.5 X 14
<@ | CORNERBLOCK 6 PCS S e \
N METAL L @ TURN TO LOCK |
(. | LEGSTUD 5PCS - RUNNER X .7 2 .
L o STEP 15 DETA
e | HINGES 4PCS 1LAZ LS RN ms_n ADJUSTABLE DETAIL A
g d / _hole SHELF STUD
) SCREW M3.5 X 14 16 PCS N DETAIL B .
&~ | HANDLE 4PCS | STEPS SCREW#9 X1 172" >R
) | SCREW PAN HEAD #6 X 22 spcs | DETALA B Dy | STEP 12 SCREW #9 X 1 1/2"
oy Ay DETAILA
E==3 | METALRUNNER 28ETS | | N/ m w ? STEP 18
«f | SCREWM4 X 12 24 PCS ol AR
DETAIL B <% 0 ¢ !
TOOLS REQUIRED : VY L
= 7 SCREW DRIVER 7 =) 7 HAMMER /,&wz_u_.m
STEP 2 DETALA DETAILB
STEP6 44 . HousING X2 ;
/ *D:12/9.5MM
A, 14 / 9 "y T
/ w/ﬁmﬁ»_; 15 ; L [ > /| \LEG STUD
N P WOOD DOWEL M8 X 25 &l , ‘ \@ | ; {
: S 3 DETAIL A} DETAIL & 5
2 vl s )
1 EN STEP 13 STEP 16 STEP 19
” DETAIL
/ SCREW CAP
[ le
™~ \ M i
5 |8 L\
13X2 DETAIL A
N = {
73rd
DETAIL A
A ﬂ%oz\o_m
~."S"METAL RUNNER

780-H2176S-0




